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This ts to Certifpy tha

John . Stanley Helyer
the undersigned Surveyor to this Society did at the request of
liessrs. The Oesterreichische Alpine llontan-Gesellschaft test and
inspect at their works at Donawitz 2000 kg. Siemens-Martin steel
round bars for ship rivets, ordered by liessrs., Cantiere lavale

BN

Triestino of Monfalcone, and intended for vessels 193-203,

| R

Test pieces cut from the material zuve the following results.
Test lio. Charge lio. Tensile Kgz/mm", dlongation on 8 d
7 11295 42.9 30,8

wid-P.8.0.1.8.4-0 8 % 1.0 0.,

ser, with those from which the samples tested were taken.

Charge No. Length in mm. Breadth. Thickness. Teight in Kg.
11295 3000 ) 15 2000

ignee or purcha

Bend Tests Satisfactory,

74

SURVEYOR TO LLOYDS REGISTER
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tubes received by the con

This Certificate is issued upon the terms of the Rules and Regulations of the Society, which provide that:—

“While the Committee use their best endeavours to ensure that the functions of the Society are properly executed, it is
to be understood that neither the Committee nor the Society are under any circumstances whateverto be held responsible for
any inaccuracy in any report or certificate issued by the Society or its Surveyors, or in any entry in thé Regidter Book or other
publication of the Society, or for any error of judgment, default, or negligence of the Surveyors, or other Officers or Agents
of the Society.”
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